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I：The report of passive data                
      

 
                            Angilent E5071C 

 
 
 
 
 
 
 
VSWR(S11) parameter： 
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Efficiency： 
 

2400-2480 MHz  

Frequency（MHz） Efficiency Efficiency (dB ) Gain (dBi) 

2400 31.85% -4.97  -1.38  

2410 32.10% -4.94  -1.47  

2420 33.15% -4.80  -1.25  

2430 32.35% -4.90  -1.02  

2440 31.01% -5.09  -0.92  

2450 31.46% -5.02  -0.66  

2460 30.55% -5.15  -0.75  

2470 32.29% -4.91  -0.66  

2480 33.70% -4.72  -0.70  

Average value 32.05% -4.94  -0.98  
 

 
 
 
 
3D Antenna radiation pattern 
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Antenna radiation pattern  
Theta=90.00deg 

 
 

Phi=90.00deg 

 
 

Phi=0.00deg 
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II：3D Active test report of antenna 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

OTA Standard Chamber 
 
 
 

III：Matching circuit 
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IV：Environmental treatment 
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V：Structure file 
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VI：The report of size detection 
 

Sample size inspection report 
    

Model type：1S Material：FPC+Cable  Date：20210805 

The test items The standard 
Sample inspection status Result of 

decision NOTE 
 

1 2 3 4 5  

appearance 

scratch 

According to 
finished product 

inspection 
specification. 

√ √ √ √ √ OK    

friction √ √ √ √ √ OK    

dirt √ √ √ √ √ OK    

variant √ √ √ √ √ OK    

other √ √ √ √ √ OK    

                 

Structure 
size 

A1 34.20±0.20 34.18 34.26 34.25 34.25 34.20 OK   

A2 26.11±0.20 26.14 26.06 26.18 26.08 26.10 OK   

          

          

          

          

          

          

          

          

          

          

          

          

          

     
          Approver：Zhang Rencun            Reviewers：Zhang Rencun             Tester: Xu Xiaoyan 
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VII：The report of Reliability test 
 
 
 

The project

name

OK NG NA

1 Salt spray test

In a closed environment of 35±2℃,
humidity &gt;85%, PH value in the range
of 6.5-7.2, after spraying with 5% ± 1%
Nacl solution for 24h, the product was
removed and gently rinsed with water,
and placed at room temperature for 2H to
check the appearance.

There is no
foaming,
oxidation and
coating shedding
on the surface
of the product.

Salt spray
tester

5pcs OK

2
Constant

temperature and
humidity test

Put the tested product into a constant
temperature testing machine, and place
it at a temperature of 55±2℃ and
humidity of 93+/ -3% (RH) for 10h;After
taking out the sample, place it at room
temperature for 2 hours to observe the
appearance.

Surface warping,
blistering,

paint or coating
peeling are not

allowed.

Constant
temperature

and
humidity

box

5pcs OK

NO:
Reliability
test items

Test conditions and requirements The standard
Testing
tools

1S

Reliability Test

The test results

Tester:   Xu Xiaoyan                             Reviewers：Zhang Rencun                              Approver：Zhang Rencun

Number of
tests

NOTE

 


